STATE OF INDIANA

Clean Water
State Revolving Fund
Loan Program

AN

Environmental Programs

Annual Report
State Fiscal Year 2020
July 1, 2019 - June 30, 2020



1.
1.
V.

VI.
VIL.

VIIL.

Clean Water State Revolving Fund Loan Program
Annual Report SFY 2020

Table of Contents

Introduction

SRF Loan Program Management [40 CFR 35.3110]

Goals and Objectives of the SFY 2020 Intended Use Plan [40 CFR 35.3150(b)(2)]
Environmental Review [40 CFR 35.3140]

State Match [40 CFR 35.3165(b)(2)]

Binding Commitments Exceed 120% of Grant [40 CFR 35.3165(b)(4)]
Expeditious and Timely Use of Funds [40 CFR 35.3165(b)(5)]

Interest Rates

Terms

Other Assistance Provided

Administrative Expenses and Fees

Transfers [40 CFR 35.3110(f)]
[...]
SRF Project #: WW19138219
SRF Pooled Loan Amount: $ 50,000,000
CWSRF Loan Closed: December 27,2019  Principal Forgiveness: $ 0
Affected Population: 117,429 Total Loan and Principle Forgiveness: $ 75,000,000
Loan Term: 20 years NIMS Categories:
Interest Rate: 2.48% CSO Correct: $ 75,000,000
Equivalency Amount: $ 38,298,000 Estimated SRF Savings: $ 14,333,621

Environmental Benefits: The project allows the system to achieve compliance. The project reduces failing combined
sewer overflow events to Pigeon Creek and the Ohio River. The Ohio River is noted for high levels of E. coli on the
Indiana 303(d) list and is the subject of the ORSANCO Ohio River TMDL.

Project Description:

Evansville’s consent decree with the U.S. Environmental Protection Agency and the Indiana Department of
Environmental Management requires Evansville Water and Sewer Utility to develop and implement an Integrated
Overflow Control Plan (IOCP). The IOCP establishes specific projects and schedules, including ten individual
control measures that will dramatically reduce the number of combined sewer overflows that occur. The East
Wastewater Treatment Plan Capacity Upgrades Phase 2 project is a component of Control Measure #2, which
includes increasing the peak flow capacity of the East Wastewater Treatment Plant to 40 MGD. The East
Wastewater Treatment Plant secondary treatment process and disinfection system need to be expanded.

The following components are included in the East Wastewater Treatment Plant Capacity Upgrades Phase 2 and
Wastewater Treatment Plant Effluent Pump Station work:

o Biological Aerated Filter (BAF) addition, including eight new BAF tanks, BAF equipment, piping,
influent pump station, backwash tank, blowers, building, electrical and instrumentation;

o Ultraviolet disinfection addition within the existing south chlorine contact tank, including three channels,
Ultraviolet equipment, baffles, weirs, electrical and instrumentation;

e Primary sludge degritting and thickening addition, including primary sludge pumps, vortex grit
separators, grit classifier, drum thickeners, thickened sludge pumps, building, odor control system,
electrical and instrumentation;

o Sidestream equalization addition, including new tank, piping, pumping and instrumentation;

e Electrical system improvements, including new electrical service, building, main switchgear, secondary
switchgear and transformers;

e MLSS structure addition, including three mixed liquor channels with mixing, gates, and piping;

e Effluent pipe improvements, including CIPP lining, new structure and replacement piping; and

e Hydraulic improvements, including replace raw wastewater force main and meter, modify primary
influent structure, raise primary clarifier 1 and 2 effluent weirs and equipment, and upsize aeration
influent piping.

o Wastewater Treatment Plant Effluent Pump Station — Construction of a 40 MGD East Wastewater
Treatment Plant effluent pump station at Sunrise Park, associated conveyance piping and structures,
cascade outfall, Cured In Place Pipe lining and slip in place pipe lining of existing conveyance piping,
electrical power distribution, and associated site restoration work.

The purpose for these projects is to address the requirements of Evansville’s Consent Decree with the Indiana
Department of Environmental Management and the Environmental Protection Agency, as well as the Utility’s
Sanitary Master Plan. The Consent Decree requires the Utility to implement an IOCP to address sewer system
overflows and to develop and implement measures to properly operate and maintain the sewer systems and
wastewater treatment plant.

CWSRF Annual Report SFY 2020 15 Exhibit E



CWSREF Participant: Mount Etna

SRF Project #: WW19293501 CWSRF Loan Amount: $ 0
CWSRF Loan Closed: February 6, 2020 Principal Forgiveness (Fee): $ 1,000,000
Affected Population: 244 Total Loan and Principle Forgiveness: $ 1,000,000
Loan Term: 24 years NIMS Categories:

Sewer System Rehabilitation: $ 185231
Interest Rate: 0.00% New Collector Sewer: $ 814,769
Equivalency Amount: $0 Estimated SRF Savings: $ 1,784,047

Environmental Benefits: The project allows the system to maintain compliance. The project will continue to protect
the Salamonie Reservoir to meet standards. The project area is included in the Lower Salamonie River WMP.

Project Description:

The Town of Mount Etna operates a Wastewater Treatment Plant and collection system that was faced with operation
issues and aging components. Also, some homes located along an existing forcemain were served by septic systems
at the end of their useful life.

The Mount Etna Project includes:

Installation of approximately 2,800 LF of 1.5-inch service line and 24 individual grinder pump stations;
Rehabilitation of the existing lift stations with new pumps, valves and control and electrical systems;
Permanent generators to increase system reliability;

A new valve vault at SR 124 and CR 500W at the intersection of the Mount Etna and Lancaster sewer
systems

¢ Replacement of submersible pumps which have reached the end of their useful life at the lift station for the
Wastewater Treatment Plant.

The proposed project eliminates 24 septic systems to reduce pollution and provide a healthy environment for the
residents. The project also includes the upgrade of an existing a lift station to eliminate system backups, and reduce
the possibility of Sanitary Sewer Overflows during power outages. The new valve vault also allows the Mount Etna
and Lancaster sewer systems to be isolated, if necessary.

The town of Mt Etna is faced with high monthly user rates, a low MHI, and a small population. These factors make
the community’s financing eligible for Additional Subsidization which was financed through the Authority’s Fee
Program. By rehabilitating existing sewers and extending new main, the project meets the meets the policy guidelines
of the Indiana Extended Term Financing program.

CWSRF Annual Report SFY 2020 16 Exhibit E



CWSREF Participant: Windfall

SRF Project #: WW19128002 CWSRF Pooled Loan Amount: $ 722,000
CWSRF Loan Closed: February 13, 2020 Principal Forgiveness: $ 750,000
Affected Population: 708 Total Loan and Principle Forgiveness: $ 1,472,000
Loan Term: 20 years NIMS Categories:

Interest Rate: 2 250 Infiltration and Inflow: $ 1,472,000
Equivalency Amount: $0 Estimated SRF Savings: $ 1,261,695

Environmental Benefits: The project allows the system to achieve compliance. The project reduces sanitary sewer
overflow events to Wildcat Creek and Turkey Creek. Both receiving streams are noted for high levels of E. coli on
the Indiana 303(d) list. The project area is the subject of the Upper Wildcat Creek Watershed E. coli TMDL and the
Turkey Creek/ Askren/ Round Prairie Creek WMP.

Project Description:

The Town of Windfall operates a Class I, 0.13 MGD activated sludge treatment facility with a wet weather treatment
capacity of 0.65 MGD, and a gravity sewer system composed primarily of vitrified clay pipe. Despite past attempts to
reduce infiltration and inflow by partially rehabilitating the collection system, the problem remained. The excessive
infiltration and inflow in the collection system created average daily flows at the plant that exceeded its capacity,
compromising the treatment process and resulting in the Town violating its NPDES permit. This has resulted in an
Agreed Order with the Indiana Department of Environmental Management.

To address these issues, the Town will rehabilitate the wastewater collection system and improve the Wastewater
Treatment Plant. The work items included in the selected plan for the Wastewater Treatment Plant upgrades will be
constructed in two phases. The proposed project includes the following:

» Rehabilitation of approximately 24,000 feet of sanitary sewers via Cured In Place Piping;

e Sanitary sewer point repairs and lateral tap repairs, lining and reinstatements;

* Replacement of pumps in the Town’s three lift stations, including upgrades to the control panels;
e Improvements in the return activated sludge system;

* Influent structure improvements including installation of a fine screen at the Wastewater Treatment Plant;
» UV structure shelter and dewatering unit;

« Final clarifier modifications and cover installation;

» Installation of automatic samplers at the Wastewater Treatment Plant;

» Plant automation with the installation of a SCADA system;

* New laboratory equipment;

»  Wastewater Treatment Plant building improvements; and

» Installation of a new standby power system.

Rehabilitation of the collection system and the Wastewater Treatment Plant is necessary to reduce the influent
volume, improve treatment plant operations during high inflows and ensure that the Town achieves compliance with
the NPDES permit and fulfills the requirements of the Agreed Order. The project allows the Wastewater Treatment
Plant to sufficiently treat wastewater during wet weather events and meet the requirements of the Agreed Order.

The Town of Windfall is faced with high monthly user rates, a low MHI, and a small population. These factors make
the community eligible for Additional Subsidization under the Indiana CWSRF Affordability Criteria.

CWSRF Annual Report SFY 2020 17 Exhibit E



CWSRF Participant: Jeffersonville

SRF Project #: WW19111009 CWSRF Loan Amount: $ 15,279,000
CWSRF Loan Closed: February 14, 2020 Principal Forgiveness: $ 0
Affected Population: 44,953 Total Loan and Principle Forgiveness: $ 15,279,000
Loan Term: 20 years NIMS Categories:

Interest Rate: 2.00% CSO Correction: $ 15,279,000
Equivalency Amount: $0 Estimated SRF Savings: $ 4,803,542

Environmental Benefits: The project allows the system to achieve compliance. The project reduces failing combined
sewer overflow events to the Ohio River. The Ohio River is noted for high levels of E. coli on the Indiana 303(d) list
and is the subject of the ORSANCO Ohio River TMDL.

Project Description:

The City of Jeffersonville entered into a Consent Decree with the U.S. EPA and the Indiana Department of
Environmental Management (IDEM), which specifies the methods and time frames which the city must follow in
order to reduce or eliminate combined sewer overflows (CSOs) to the Ohio River.

To meet the goals of the Consent Decree the Jeffersonville project includes:
e The Downtown Wastewater Treatment Plant Improvement Project, including:

o0 Chemically Enhanced High Rate Clarification — tankage and building, sludge pumps, mixers,
associated piping and controls;

o0 Chemical Storage and Feed System — building, storage tanks, feed pumps, associated piping and
control;

o UV Disinfection System — modifications to existing structure, new equipment and building, influent
and effluent gates, associated piping and controls;

0 Aeration Blower Improvements — two positive displacement blowers with VFDs, associated
building, piping and controls; and

o Site work and piping headwords junction box improvements, new flow monitoring structure and
equipment, thickeners drain pump station improvement and new electrical building.

e Construction of an 84-inch interceptor;
o Eight-foot by thirteen-foot box culvert, and associated connections;
e Sanitary sewer and combined sewer overflow outfall rehabilitation.

The proposed project expands the Wastewater Treatment Plant to treat a peak flow capacity of 75 MGD using
25 MGD chemically enhanced high rate clarification and UV disinfection. The chemically enhanced high rate
clarifier provides clarification during wet weather, and also provides total phosphorus removal during dry
weather. The aeration blower improvements replaces blowers that are out of service, provides redundant
aeration to the two aerobic sludge holding tanks, and improves aeration to the oxidation ditch system. Site
work and piping components are needed to enable required connections, flow monitoring, and operation of
the new plant improvements. The interceptor sewer reduces the number of overflow events to the Ohio River
and Cane Run. The project enables Jeffersonville to comply with its amended CSO Long Term Control Plan
and its NPDES permit total phosphorus limit.

CWSRF Annual Report SFY 2020 18 Exhibit E



CWSREF Participant: Berne

SRF Project #: WW19200103
CWSRF Loan Closed:

February 18, 2020

CWSRF Loan Amount: $ 3,392,000

Principal Forgiveness: $ 0

Affected Population: 3,999 Total Loan and Principle Forgiveness: $ 3,392,000
Loan Term: 20 years NIMS Categories:

Interest Rate: 2 50% CSO Correction: $ 3,392,000
Equivalency Amount: $0 Estimated SRF Savings: 640,045

Environmental Benefits: The project allows the system to achieve compliance. The project reduces combined sewer
overflow events to the St Marys River. The St Marys River is noted for high levels of E. coli and impaired biotic
communities on the Indiana 303(d) list. The project area is included in the St Marys River and Maumee IBC and E.
coli TMDL and in the St Marys River WMP.

Project Description:

The City of Berne operates a combined sewer system that
overflows to Sprunger Ditch during wet weather events, and
is working to meet the goals set forth in the City’s Long
Term Control Plan (LTCP).

The City of Berne’s project consists of combined sewer
separation including the following:

Installation of approximately 5,350 LF of 8 to
36-inch sanitary sewer;

Installation of approximately 5,600 LF of 12 to
24-inch storm sewer;

Cured In Place Piping lining of approximately
2,000 LF of 15 to 24-inch sewer;

Installation of a grinder station/comminutor with
approximately 460 LF of 2-inch diameter low
pressure sewer; and

Installation of a screen at the Wastewater
Treatment Plant.

This project separates sewers on Water Street, California
Street, Reusser Street, Franklin Street, Brown Street, and
Hilty Street. The project enables the community to make
progress toward compliance with the established LTCP,
reduces sanitary sewer overflows, decreases costs to the

utility, and enhances the health and safety of the
community.

CWSRF Annual Report SFY 2020

19

Exhibit E



CWSRF Participant: LaGrange County Regional Utility District

. CWSRF Loan A Amount: $ 3,061,000
SRF Project #: WW19054403
CWSRF Loan B Amount: $ 1,680,000
CWSRF Loan Closed: February 28, 2020 Principal Forgiveness: $ 2,465,000
Affected Population: 5,583 Total Loan and Principle Forgiveness: $ 7,206,000
Loan Term: 27 years NIMS Categories:
Advanced Treatment: $ 1,872,000
Interest Rate: 0 450, Sewer System Rehab $ 1,680,000
nierest Rate: 70 New Collector Sewer: $ 3,654,000
Equivalency Amount: $0 Estimated SRF Savings: $ 4,790,745

Environmental Benefits: The project allows the system to achieve compliance. The project removes a failing
treatment system and protect East Fly Creek. East Fly Creek is noted for high levels of E. coli, low dissolved oxygen,
and impaired biotic communities on the Indiana 303(d) list. The project area is included in the Pigeon River
Watershed E. coli & Nutrients TMDL, and in the Pigeon River WMP.

Project Description:

The LaGrange County Regional Utility District operates the Region F Wastewater Treatment Plant that served the
Fish Royer area of the District. The Plant is a hybrid aeration tank constructed wetland treatment facility that is
deteriorated. The aggregate bed is plugged with aggressive roots of the constructed wetland and tankage has limited
access points resulting in surface ponding, marginal maintenance capability, and inadequate aeration. A second plant,
called the Region B Wastewater Treatment Plant, is described as moderately deteriorated. The Region B existing lift
station also has components at the end of its useful life. All lift stations in the district need a new or replaced backup
generator, air release valves on the force main were at the end of their useful life, and aging force main had required
emergency repairs on a regular basis.

The project will abandon the existing Region F Wastewater Treatment Plant and regionalize by pumping flow to the
Region B Wastewater Treatment Plant. The project consists of: decommissioning and demolition of existing Fish